


UsS Army Garrison
Fort Huachuca

Environmental and
Natural Resources
Division

July, 2000

Environmental Assessment for Artificial
Aquifer Recharge and Treated Effluent
Reuse Management, Fort Huachuca, AZ

Environmental Assessment

i
i
i
i
}

TS






HOW THIS ENVIRONMENTAL ASSESSMENT IS ORGANIZED

The EXECUTIVE SUMMARY briefly describes the Proposed Action and alternatives. Direct
and indirect impacts are summarized and compared, and cumulative impacts are briefly
described.

SECTION 1 INTRODUCTION discusses the purpose and need for the Proposed Acﬁon, the
‘ regulatory background surrounding this project, and the scope of this
Environmental Assessment.

SECTION 2 DESCRIPTION OF PROPOSED ACTION AND ALTERNATIVES discusses
[...]
other bird speéies is not currently considered a problem at LAAF (Rose, pers. comm., October

12, 2000).

37 UTILITIES

This section describes the utilities and energy resources that may be affected by the Proposed

Action or any of the alternatives. The ROI for these resources is confined to Fort Huachuca.

3.7.1 Potable Water
Reduced consumption of potable water, the use of treated effluent for irrigation, an aggressive

water conservation program, and the net decrease in Fort Huachuca personnel have resulted in an

overall reduction in the amount of groundwater necessary to meet the needs of the Fort.

The existing water distribution system at the Fort consists of éight production wells, storage and
pumping facilitiés, and a network of tran’smis’sion and distribution mains. Potable water is drawn
from the groundwater supply by these wells. The system is composed of three pressure zones,
and water is pumped between the zones. The wells range in depth from 202 ft (62 m) to 1,230 ft
(375 m) (ADWR)‘and pump capacities range from 500-800 gallons per minute (gpm). Total
annual pumpage data comes from metering at the wellhead. From the most recent high annual
withdrawals of 3,200 ac-ft (1,046 MG) in1989, Fort Huachuca has reduced its annual withdrawal
by 1,3‘1_4 ac-ft (426 MG) (or 41 percent) to 1,893 ac-ft (617 MG) in 1999 (Table 3.7-1). Due to

conservation and reuse efforts, the reduction in the installation’s withdrawal of water from the

- local aquifer system and is anticipated to continue.

3-33 July 2000



10

11

12

13

14

15
16
- 17

18

19

20
21

22

] . Artificial Aquifer Recharge and Treated-Effluent
ENVIRONMENTAL ASSESSMENT Reuse Management, Fort Huachuca, AZ

Table 3.7-1. Fort Huachuca Population and Water Pumpage History
(Population Data is from 30 September of Each Year)

Military Military Family
Year Assigned Employees 1. Members Residing on Water Pumpage
Post (ac-ft)
1999 5,878 5,262 4,326 1,893
1998 5,421 4,941 4,431 2,176
1997 5,703 4,413 4,734 2,357
1996 5,670 4,613 5,027 2,355
1995 5,854 5,010 4,978 2,428
1994 7,533 5,779 5,108 2,568
1993 5,823 5,430 4,930 3,028
1992 5,682 5,944 4,760 2,846
1991 5,914 5,506 4,775 2,709
1990 6,448 5,671 4,897 2,747
1989 6,440 5,802 4,891 - 3,207

Source: DRM 1997, 2000 .
'Represents DOD civilian workers and non-DOD civilian workers on Fort Huachuca.

Detailed usage information to distinguish residential use from military or USES fire-fighting use

from LLAAF is not currenﬂy available because water is metered at the wellhead, not at all end-

user locations. (Water use by the USFS is a function of the fire season and has been as much as
300 ac-ft in a big southern Arizona fire year, like in 1994, but may be negligible in other years.)
In addition, a Water Wise education program began on the Fort in July 1998, with a focus on
individual contributions to conservation thro'ugh reduction of waste at home and within
administrative and industrial areas on the installation. Other water éon_servation efforts include
the installation of low-flow and low-water use fixtures and an aggressive leak detection and

repair program. Water use in 1999 decreased from the 1998 level by 13 percent.

Water extraction from wells at the installation has steadily decreased as a result of the use of
treated effluent for irrigation and the net decrease in Fort Huachuca personnel. Fort Huachuca
uses treated efﬂuent to irrigate the Chaffee Parade Field, the golf course, and the new outdoor
sports complex. During 1999, Fort Huachuca produced approximately 1,100 ac-ft (358 MG) of
treated effluent. |

3.7.2 Electricity _

The primary electrical power for the Fort is obtained from a Tucson Electric Power Company
(TEP) 138/46/14 kV Substation, located 800 ft due west of Greély Hall. Power is delivered from
TEP’s Vail Substation via a 54-mile (87 km) long 138 kV transnlission line. Back-up power is

July 2000 » 3-34



10

11
12
13
14
15
16

17

Artificial Aquifer Recharge and Treated-Effluent

Reuse Management, Fort Huachuca, AZ ENVIRONMENTAL ASSESSMENT

available from TEP’s South-end Substation near Nogales, Arizona, via a 70-mile (113 km) long
46 kV transmission line and a 46/14 transformer. The voltage is stepped down to standard
working voltages via transformers at each point of use. Aboveground power lines distribute

electricity within the cantonment area. Table 3.7-2 shows Fort Huachuca's yearly electricity

usage from 1993 to 1999.

Table 3.7-2. Electricity Usage at Fort Huachuca

Year , Kﬂoz{a‘f‘t,gours
1993 103,723,000
1994 106,478,000
1995 106,645,800
1996 107,980,400

- 1997 105,712,000
1998 101,018,400
1999 - 96,712,000

The above table indicates a 4.1 percent increase from 1993 to 1996, but a 10.4 percent decrease

from 1996 to 1999. Existing electricity supply facilities on Fort Huachuca can support a

‘ population growth of over 13,000 persons (Nakata Planning Group 1997).

3.8 HAZARDOUS MATERIALS AND WASTES

In accordance with the Comprehensive Environmental Response, Compensation and Liability
Act (CERCLA), hazardous materials or hazardous wastes are substances that, because of their
quantity, conceﬁt:ation, or physical, chemical, or toxic characteristics, may present substantial
danger to public health or welfare, or the environment when released into the environment. The
EPA has granted the state of Arizona the authority to promulgate and enforce certain
environmental regulations, inCluding RCRA. The state regulations, which are at least as

stringeht as federal regulations, are found in the Arizona Administrative Code (A.A.C.), Title 18.

The EPA and the ADEQ, under the provisions of the Resource Conservation and Recovery Act
(RCRA) and the Arizona Hazardous Waste Management Act regulate hazardous waste
management on Fort Huachuca; Hazardous materials storage on the Fort complies with
Occupational and Health Administration (OSHA) hazardous communications standards and with

the National Fire Prevention Association »(NFPA) standard codes.

3-35 . July 2000



Artificial Aquifer Recharge and Treated-Effluent
‘ ENVIRONMENTAL ASSESSMENT Reuse Management, Fort Huachuca, AZ

The ROI for hazardous materials is confined to areas where construction activities would take

place.' Therefore, the ROI considered for the purposes of this evaluation are limited to the area

within the Fort’s boundaries.

3.8.1 Hazardous Materials
Fort Huachuca operates a Hazardous Material Center (HAZMART), which allows for collection

and withdrawal of usable hazardous materials on the installation. Additionally, the Fort
Huachuca Installation Spill C'ontingeﬁcy Plan (ISCP), dated 20 December 1996, describes the
procedures to be implemented in response to an accidental spill of hazardous substances or
petroleum, oil, and lubricants (POLs). The plan establishes personnel duties and levels of
response based on the type and quantity of the spill, and it provides basic guidelines and

information on the prevention, control, and clean up of spills.

" In event of a hazardous materials release, the Directorate of Public Safety has first responder

responsibilities, with the DIS maintenance contractor responsible for cleanup once imminent

danger to life and health has passed.

As was mentioned previously, the upgrade of the secondary unit of Wastewater Treatment Plant
#2 is part of the Proposed Action. Hazardous materials stored at the plant include chlorine and
sulfur dioxide compressed gases used in the tertiary treatment. The gases are not flammable but

are strong oxidizers. They are stored in fireproof sheds away from where the proposed activity

will occur.

3.8.2 Hazardous Wastes _
Fort Huachuca is a large quantity generator of hazardous wastes, but does not maintain a Part B

permit to opefate a treatment, storage and disposal facility (TSDF) under RCRA. The Fort
operates one 90-day accumulation point and approximately 35 satellite accumulation points
established by the Defense Reuse and Marketihg Organization (DRMO) of the Defense Logistic
Agency. The DRMO ensures that transporters are qualified, maintain required permits and
licenses, and manifest the packaged waste off the installation. The qut implements several

environmental plans and programs for hazardous waste management and monitoring, including:

e AR 420-47 Solid Waste Management
e Hazardous Waste Management Plan
e Hazardous Waste Analysis Plan

July 2000 ' ' 336



22

23

24

25

26

27

28

29

30

Artificial Aquifer Recharge and Treated-Effluent

Reuse Management, Fort Huachuca, AZ ENVIRONMENTAL ASSESSMENT

e Hazardous Waste Training Plan
e Installation Spill Contingency Plan
e Spill Prevention, Control and Countermeasure Plan

.o Pollution Prevention Plan (Hazardous Waste Minimization)

In the case of a hazardous waste release, the Directorate of Public Safety has first responder
responsibilities on the Fort, with the DIS maintenance contractor responsible for cleanup once
imminent danger to life and health has passed. Under agreement with Cochise County and the

City of Sierra Vista, backup for response to accidental spills of hazardous substances or POL on
the Fort is available.

The Fort Huachuca Installation Hazardous Waste Management Plan (HWMP), dated January

1996, is designed to provide necessary procedures to achieve compliance with the foregoing

| regillations regarding the accumulation, storage, transportation, and disposal of hazardous wastes

generated on the Fort. A copy of this plan is available for review at the office of the DIS ENRD.

Used POL products are tested to ensure that RCRA requirements are not triggered. Used POL

products that are not considered as RCRA waste are sold to a qualified recycler through the

DRMO.

3.8.3 Wastewater ‘ 7

Wastewater at Fort Huachuca is collected and treated at WWTP #2, a tertiary treatment facility.
The plant was constructed in 1970 as a secondary treatment system and upgraded in 1995 to a
tertiary system. The system treats both domestic (approximately 85 percent of the flow) and

industrial (approximately 15 peréent of the flow) wastewater.

The wastewater treatment process consists of preliminary, primary, secondary, and tertiary
treatment. The preliminary treatment. process includes a comminutor, bar screen, and grit
chamber, followed by another comminutor and grit chamber. The wastewater from the
preliminary treatmenvt flows into the primary treatment system, which consists of pre-aeration

basins and settling basins. The secondary treatment is provided by one trickling filter followed

" by two secondary clarifiers. Tertiary treatment is provided by chlorination, followed by sand

filtration, dechlorination, and ultraviolet disinfection.

From December 1998 to March 2000, the plant generated an average of 30.1 MG of treated
effluent a month. During that period, the plant had an average daily flow of 1.08 MG per day

3-37 July 2000



Atrtificial Aquifer Recharge and Treated-Effluent
ENVIRONMENTAL ASSESSMENT Reuse Management, Fort Huachuca, AZ

(MGD) and a maximum daily flow of 1.7 MGD. Approximately 37 percent of the treated
effluent was used for irrigating the Golf Course, the Chaffee Parade Ground and outdoor sports
complex. The rest was pumped to evaporation/infiltration ponds on the East Range. From April

to June, the irrigation demands doubled, while the treated-effluent flow remained relatively

stable.

The quality of the influent (raw sewage), primary, secondary and tertiary treated-effluent water is
monitored through laboratory analysis. Samples are collected to measure specific parameters,
such as biochemical oxygen demand (BOD), chemical oxygen demand (COD), total suspended
solids, pH, nitrates, and fecal coliform. A sampling and analysis plan with detailed information
on the frequency of the analysis and specific analytical procedures is kept at the WWTP #2
analytical laboratory. The amount of total suspended solids (TSS) in the treated-effluent water is

measured three times a week. During the above-mentioned period, the average TSS in the

 treated effluent was found to be between 4-6 milligrams per liter (mg/L.).

July 2000 3-38



11

12

13
14

15

20

21

22

23

24

25

26

27

28

29

30

Artificial Aquifer Recharge and Treated Effluent

Reuse Management, Fort Huachuca, AZ ENVIRONMENTAL ASSESSMENT

4.0 ENVIRONMENTAL CONSEQUENCES |

This section describes the potential environmental consequences associated with the Proposed
Action, the Enhanced Existing Facilities Alternative, and the No-Action Alternative (fully
discussed in Section 2, Description Of Proposed Action And Alternatives). Consistent with the

discussion of the affected environment in Section 3, this section has been organized by resource |
area to provide a comparative framework for evaluating the impacts of the Proposed Action and

alternatives on the eight individual resources. Each resource section states the criteria used to

determine whether an impact is considered significant.

4.1 GEOLOGY AND SOILS

Geologic impacts can be direct (addressed in this section) or indirect related to groundwater and
surface water (covered in Section 4.3, Water Resources). A determination of significant impact
on geology could result if either of the following criteria were met:

¢ - Project activities cause the movement of earth related to existing geologic hazards such as
sinkholes, caves, mines, or quarries. ,
¢ Project activities cause seismic activity along existing fault lines.

Soil impacts resulting from project implementation are related to the amount of soil

redistribution. A determination of significant impact on soils could result if there is increased

- off-post sedimentation in the Babocomari or San Pedro Riparian areas caused by project-related

construction activities or actions.

4.1.1 Proposed Action
During the installation of reuse distribution lines in the cantonment area, minor impacts to

topsoil will result from trenching and backfilling. These impacts relate to surface disturbance and
could result in a negligible loss of soils from erosion during the construction period. Once
construction is completed, surface areas will be backfilled, compacted, and revegetated with

native species. These activities will restore the sites to near original conditions.

Approximately 400,000 cubic yards (306,000 cubic m) of soil will be excavated during
construction activities associated with AAR improvements. Additional (smallerscale) excavation
and cohstruction will occur as a result of future erosion control and stormwater management
projects. Surface disturbance from éxcavation and construction will be lifnited to the extent

practical and will not cause seismic activity. Excavated soils will be temporarily stockpiled. at

4-1 July 2000



19
20

21

22
23
24
25
26
27
28
29

30

Artificial Aquifer Recharge and Treated Effluent
ENVIRONMENTAL ASSESSMENT Reuse Management, Fort Huachuca, AZ

predetermined locations and eventually redistributed to other areas of the East and West Ranges
as part of subsequent erosion control projects. During construction, topsoil ‘erosion could result
from/heavy rains or strong winds. Appropriate engineering techniques will be applied in
conformance with accepted soil erosion and sediment control standards (see management

methods below) to manage these impacts to below a level of significance.

Proposed erosion control measures will involve the removal of impervious surfaces including
many roads and trails on the East Range. The removal of these surfaces and recontouring and

revegetation of these areas will decrease local runoff volumes by increasing the infiltration area

‘available during precipitation events. These activities will result in positive impacts.

Construction activities associated with the Proposed Action will not impact any existing geologic

hazards such as sinkholes, caves, mines, or quarries, and will not cause any seismic activity

along existing fault lines.

Management Methods Included in the Proposed Action

Methods for managing the Proposed Action activities include minimizing the areas of